
R

REPLACEMENT
PARTS

MODEL NO. CAPACITY DESCRIPTION
ENGINE CRANE2500 LBS.78107

B

A

20

22

29

4 3 31

9 15

31

31

31

3

2

3

2

17

23

5
10

8

17

26

27

24

6

1

25

3

11

21

30

4

DETAIL B DETAIL A

14

CLEVIS PIN ASSEMBLY PERCH ASSEMBLY

DESCRIPTION PART 
NUMBER QTY

1 CASTER ASSEMBLY WITH LOCK 480320 2

2 FRONT CASTER WHEEL ASSEMBLY WITH BUSHING 480228 2

3 1/2-13 NYLON INSERT LOCK NUT PLATED 1056 5

4 3/4-10 NYLON INSERT LOCK NUT PLATED 1097 3

5 5/8"- 11 NYLON INSERT LOCK NUT 1098 4

6 NUT 7/16-20 NYLOC HEX GRADE 2 CLR ZN 45101530 8

7 NUT 3/8-16 HEX NYLOC GRADE 5 45101570 1

8 1/2-13 X 4 HEX HEAD CAP SCREW GR 5 PLATED 11102 4

9 BOLT 3/4-10 HEX 5.0 LENGTH GRADE 8 45101532 2

10 BOLT 7/16-20 HEX 1.25 LENGTH GRADE 5 45101533 8

11 BOLT 5/8-11 HEX 1.75 LENGTH GRADE 5 CLR ZN 45101540 4

12 BOLT 3/8-16 HEX 1.5 LENGTH GRADE 5 45101569 1

13 INSTRUCTION SHEET FOR 78107 45101572 1

14 WASHER 7/16 ID ROUND GRADE 9 45101573 8

15 BOLT 1/2-13 HEX 4.5 IN LENGTH GRADE 5 45101590 1

16 WASHER 3/8 ID GRADE 9 CLEAR ZINC 45101586 1

17 1/2-13 X 1 HEX HEAD BOLT GR 5 PLATED 11104 4

18 WASHER FOR 78107 PERCH ASSEMBLY 45101584 1

19 CLEVIS PIN BENT 5/8 X 3.0 AND BRIDGE PIN 45101534 1

20 BOLT 3/4-10 HEX 4.5 LENGTH GRADE 8 45101535 1

21 BOTTLE JACK ASSY WELDED 12.5 TON 45101555 1

22 CHAIN AND HOOK ASSEMBLY FOR 78107 45101592 1

23 FORWARD LEG ASSEMBLY 45101563 2

24 BASE FRAME WELD ASSEMBLY 45101567 1

25 AFT LEG ASSEMBLY 45101548 2

26 STRAP UPRIGHT SUPPORT 45101546 2

27 UPRIGHT SUPPORT TUBE ASSEMBLY 45101543 1

28 BOOM ASSEMBLY 45101560 1

29 BOOM EXTENSION ASSEMBLY 45101553 1

30 JACK PERCH ASSEMBLY 45101574 1

31 1/2” WASHER 2074 6


